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n° Déscription Qty Référence

1 Cover 1 9202521-1

2 Support 1 9202521-2

3 Hinge 1 9202521-3

4 Switch box 1 9202521-4

5 Lower shelf 1 9202521-5

6 Washer tank 1 9202521-6

7 Shelf 1 9202521-7

8 Main tank 1 9202521-8

9 Leg 4 9202521-9

10 O ring 1 9202521-10

11 Oil plug 1 9202521-11

12 Scew M6x12 24 9202521-12

13 Hex nut M6 24 9202521-13

14 Pin 5 x 30 1 9202521-14

15 Flat washer 5 2 9202521-15

16 Spilt pin 1,5 x 12 2 9202521-16

17 Pin 5 x 20 1 9202521-17

18 Lock washer 24 9202521-18

19 Pipe adaptor 1 9202521-19

20 Filter 1 9202521-20

21 Filter lid 1 9202521-21

22 Tank lid 1 9202521-22

23 Screw M4x10 5 9202521-23

24 Flexible pipe 1 9202521-24

25 Pipe bracket 1 9202521-25

26 Tank assembly 1 9202521-26

27 Pump 1 9202521-27

28 Seal ring 2 9202521-28

29 Wire socket 1 9202521-29

30 Lock washer 5 9202521-30

31 Hex nut M4 5 9202521-31

32 Switch cover 1 9202521-32

33 Waterproof switch cover 1 9202521-33

34 Flat washer 6 24 9202521-34


